:

DEUTZ J& FAHR

PARTS MANUAL

AGROCOMPACT 70F4
TRACTOR

PRINTED BY :
heavy-equipmentmanual.com



AgroCompact 70F4

GEAR
GENERAL
CLUTCH 12"
CLUTCH 12"

CLUTCH CONTROL - FOR TYPES WITH FENDERS ... .ottt ettt et sttt eh et st e h et ebe e et e h et ebe e oot e s ut e st e ebe e e atesa e e et e ehe e et e satea bt eus e et e satebeenneeneesanenne
CLUTCH CONTROL - FOR MODELS WITH PLATFORM

CLUTCH CONTROL - FOR 28" NARROW PLATEFORM..... ..ottt ettt ettt st ettt et st et h et st e h et ehe e et e s a et ehe e oot s aa et eue e et e sa b et as e ebe e sat ettt ebe e st e aenaneeneeeaee
CLUTCH CONTROL. ...ttt ettt ettt ettt st ettt e bt st e a et ebe e et e s atea bt eat e et e s et em bt eat e et e sabebeeat e e st e sabesa e e et e eb et eatesatem bt eae e et e sate bt eat e e ae e sabe b e eab e e ne e eabesuseateeseeembenateabeesaeenuesanenne
CLUTCH CONTROL. ...ttt et s h e e s h et s b e e e b et e e se e b eas e s b sb e e0 e e s cab e s a b ot s ae b e o4 e e eas oo sadeh e a b b s st e aseh e b s e e0e s b cab e s b b ea e sa b e i sae et e enanse e ensens 02.00.31
GEARBOX ...ttt ettt et sttt et e he st ettt ot e s ue st e et et e se e oot s atta bt se e e e sat e bt ee e e bt Sah e bt eh e S ue Sa b b et eh e Sat e e b ee e eh et S at b e et e eh et ee e e he ea b et et bt e sutea b e et bt e sat ettt ehee st enbeeaneene 02.00.32
GEARBOXFIXINGS.......ccccccevvennene ....02.00.39
GEARBOX REAR ...ttt ettt st et eh e s at ettt eh et s at e bt at e eh et sat e bt et e eb et e ot e st e et eab et oe e e s ue satea b et oh e e s u s ot eabe e eh e Sue oot e ae e eh e e sat e a bt ee e eh e sat e bt et e eh e e st e bt e ebe e et e b sanenee 02.00.40
REAR GEARBOX CASE P.T.O. & SINCRO.......ootiitit ettt ettt ettt ettt sttt et st et a et eb e s at et ea st eb et s ot et s et ea bt e se e e bt satea b et et e e ae sateabe e ea e e s aeeabeae e et e e saeeabeae e ebeesatembenaneenee e 02.00.47
REAR GEARBOX CASE.... .ottt ettt ettt ettt ettt ettt eh e st et a et eh et s at e b e et e eb et sat e bt sat o et o4t e be sa s et et oh e e s aesatease e et e sat oot eaae e eh e e sut e a b e et eh e e sat e bt et e eb e e s at e bt et e ebeese e et sanenneeneee 02.00.48
COMPLETION WITHOUT H-M-L 02.00.55
STANDARD GEARBOX 02.00.56
STANDARD GEARBOX 02.00.63
4 SPEED GEARBOX WITH MINI REDUCTION GEAR .......cooiiitee ettt ettt sttt sttt e st st b et e st st b e eat e se e oot sas et e se e oot saseab e e se e et sateab e e na e et sat et e e se e et e satenneeanes 02.00.71
5 SPEED GEARBOX - WITHOUT MINI REDUCTION GEAR 02.00.80

5 SPEED GEARBOX WITH MINI REDUCTION GEAR ..ottt ettt et et eh e et h et eh et et e s at et eat e et e sa et eae e et s et eeat e e ne e s abesbstab e e ne e embenaseabeese e et e sanenaeeanee 02.00.87
GEAR CHANGE BOX H-M-L 02.00.88
GEAR CHANGE BOX H-M-L 02.00.95
GEAR CHANGE BOX H-M-L 02.00.96

TRANSMISSION SHAFT - FOR TYPES WITHOUT H-M-L 02.00.103
SPEED RANGE REDUCTION GEAR UNIT ..ottt ettt ettt ettt sttt sttt et e he st ettt st e e s bt st eaae e ot e sat oot e be e eh e e s atea b e et e eb e sat e st et eab et sa e e bt sas e b et eh e e sae st eas e ebeesaeembenaneeneesaeenne 02.00.104
SPEED RANGE REDUCTION GEAR SHAFT - FOR MECHANICAL CONTROLS ..ottt sttt sttt sttt et ettt sa e st ettt st ettt ebe e st e b eaneenee e 02.00.111
SPEED RANGE REDUCTION GEAR SHAFT - FOR ELECTROHYDRAULIC CONTROLS 02.00.112
2-RANGE BOX. .ottt ettt sttt et sttt et e sttt sa e st sa e s 02.00.119
2-RANGE BOX 30 Km/h................... 02.00.120
2-RANGE BOX 40 KM/H 02.00.127
3-RANGE BOX 30 KM/ttt sttt ettt et st e b st s he bt st sh bt eae s bt eb e e et bt et e st s e et e et eh e e b es bt 10 em b ea bt she bt eb e Shea b€ ea eh e eh e ea b bt et e et eh e e b e a bt et ek et e e he bt eb e eh bt et bt bt e e sbe bt entaee 02.00.128
3-RANGE BOX 40 KM/H 02.00.135
GEARSHIEFT LEVER ..ottt ettt ettt st e h et ehe e st e h et eb et oot e s at et ehe e oot s et ettt eh e e s at et e at e eh e e ot e bt ea st eb et s ot e sh e et e ebe e oot e sat e s bt eb et et e sete bt eus e et e satenbeeaneeneesatenneas 02.00.136

REVERSING GEAR UNIT CONTROLS 02.00.143
REDUCTION GEAR CONTROL 02.00.144
GEAR SHIFTING......ccccooviiiiriiiiiceeene. 02.00.151
GEAR SHIFTINGH-M -L 02.00.152

CONTROLS-MINI REDUCTION REVERSING GEAR UNITS 02.00.159
CONTROL FOR 3-RANGE GEARBOX ... .ottt ettt ettt et sttt ettt et st st ae et s e e bt ae e eh e s at et et e eh et s et et e e et e ebe e eat e s bt e et e ebe e o atesat e bt ebe e et e saten b e ae e ebeesatembenaneeueesatenbenaneene 02.00.160
DIFFERENTIAL. ..ottt ettt ettt et sttt eat e st st e bt et e st e e s bt tat e se e oot s aseab e se e e a e s atea bt oe e et e satem bt eat e e ne e sabe b e eat e se e oot s a s cab e ne e o a b sasea bt se e em b satea b et se e et seteabeeseeenuesanenbneaneene 02.00.167
DIFFERENTIAL LOCK CONTROL.....c..ciiiiiiiiiit ettt ettt ettt et ettt se et sttt st e sae sttt e e ot e esue st e ae e eb e sat oot e ae e eb e e sat e bt et e eh et s ot e bt et e eb et e ot e be satease e eaeesue sabease e et e e naeemb e sneebeesatembenanee 02.00.168

DIFFERENTIAL LOCK CONTROL - MECHANICAL.......oetitteit ettt ettt ettt ettt sttt et se e et s ettt se e e sttt ee e e e sat et e e se e e be st eabe e ea e e sae s bt b et eh e e sat e mbenas e ebee st embeneneabeesaeenue s 02.00.175



DIFFERENTIAL LOCK CONTROL - ELECTROHYDRAUDLIC ........cooiiitiitiit ettt ettt sttt st ettt st sttt et e sttt se e et sttt sa e e be s et ettt et e e sae s ebe e eneenaeembenaneenee e 02.00.176

BEVEL WHEEL GEAR Z58 ZZ30....c.ueioiiiiiet ettt ettt et ettt et et st ettt e h et st e bt et eb et oot e s a e et ehe e oot e s atea bt eas e eh e sat e st et e eb et s ot e bt et e ebe e st e s b e st e ebe e et e sat et euseeeesanenbeennee 02.00.180
BEVEL WHEEL GEAR Z70 ZZ32 ...ttt ettt et ettt ettt e h e st ettt e h et st e h et eh et st e s bt e et ehe e oot e s atea bt eae e eh e satea st et e eb et e ot e bt et e ebe e et e s bt et e ebe e et e sutem bt euseeneesanenbeennee 02.00.187
BEVEL WHEEL GEAR Z = 12 / Z = 45, oottt ettt s 02.00.188
DIFFERENTIAL LOCK CONTROL - MECHANICAL - FOR TYPES WITH FENDERS 02.00.195
DIFFERENTIAL LOCK CONTROL - MECHANICAL - FOR TYPES WITH FENDERS 02.00.196
4-RANGE GEARBOX COVER ...ttt ettt e sttt h et st et s h sttt ebe e et e s a e et ebs e et e sa b e s bt eae e et e sate bt cat e e st e s o te bt ea bt e se e oo tenbseat e e se e oot suseabeese e em e natembeebn e et e satenbeennee 02.00.203
S5-RANGE GEARBOX COVER.......oooiiitiiit ettt ettt e sttt sttt se e et sat ot se e et e s u b e s bt ea st et e satea bt eas e et e satem bt eat e e st e s o te b s eet e e st e ea e sustab e e se e ea b saseab e e se e et nateabeeuseeeesatenbeenneenee s 02.00.204
COVER FOR UNDERDRIVE. ..ottt ettt st e sttt sttt sttt ea st et sa et eat e et sate bt eat e e se e oot e bt eat e e se e oo e aseab e se e e a e satea bt se e e sateab et se e et sttt eat e e st e st nbeeaneeneeeane 02.00.211
SHUTTLE COVER ...ttt ettt ettt e h e st a et ebt e et e s h et ehe e et e su et e eh et et e s atea bt ebe e et e sat oot e et e eh et s ot em bt et e eh et s ot e bt et e ebe e oot e su b eat e ebe e et e sate s bt ebs e et e nate bt euseeeesatenbeenneeneens 02.00.212
2-RANGE REDUCTION UNIT COVER 02.00.219
3-RANGE REDUCTION UNIT COVER 02.00.220
CYLINDER PARTS ...ttt ettt ettt ettt s h ettt st e e s at ettt se e bt s et ottt ee e e bt st ettt ea e e s ae s ot bt e oh e e sat oo b eab et eh e sat e a s e et ca bt ee e e sat e b et sa e e be e et e se e et e e nae et ean e eneesatembenaneeree s 0.007.1961.4/20.A
SYNCHRONIZER PARTS (GRAZIANO).....eoit ittt ettt ettt ettt sttt sttt et sttt et sh e eb e ea bt e st e et eh e et e s st st et ea st she bt o4t s b eab e eae s bt eb e eh e bt et eh bt et ea s eh e et st e st et eh b e s he bt eeeshenteeaenbeeresatbe s 0.007.7620.4/10.A
SYNCHRONIZER PARTS (CATTIIND ..cutiutitteteitetteiet sttt sttt st sttt sttt et sttt et sht bt et ea s eb e e tes s e st ea b eatesbe st e eee b ea bt she bt et e eaba bt e ae eh b eb e e abeb e e st ea b eh b e hem bt st e b ea bt s he bt et e s be bt et sbbabeenesbeebeentnee 0.007.7620.4/10.B
SYNCHRONIZER PARTS ...ttt ettt ettt et ettt ettt se et s ot ettt se e e bt s et e e ea e e s ue oot e bt oh e sat oot e et e ekt sat e bt et e eb et e ot e b e et e ebe e e meesa sa b e et eb e e sat et eas e ebeesatebenaneeneeeaee 0.007.7621.4.A

MASTER CYLINDER PARTS ...ttt ettt sttt st ettt h e st ettt se e s bt ettt et e e s ue e ot s et eh e sat et e et e eh et sat e bt ea bt ebe e sat e bt e et e ebe e et e satemb e ebe e et e satembesaseebeesaeenbenaneene 0.010.1148.4/10.A



95112300 00

™

s il =01
W=i=
It o =2,

HigEni.

7

1.

R=ur

l=
1] ,:--_.h =M
s m sl s
5'?T‘mﬂltn"°g' Ity Iﬁ‘{ﬂigP" 3
Shy= y EX L
SIS i
l!{bﬂ”i" tj.]i‘:m:a'
e W=D
= . S0l =
m L =q
S I = il ) o=

AgroCompact 70F4

Section: GEAR Ref: 02.00.7
CLUTCH 12"

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

1 0.008.4254.3/10 1 clutch assy 12"

2 0.009.6924.3/30 1 clutch plate 12"

3 2.1699.173.0 1 pin 7.9x18

4 2.1470.004.2 8 lock washer 8

5 2.0112.207.2 8 screwm 8 p 1.25 x 20
6 2.1310.004.2 8 flat washer 8.4x17

7 2.1699.201.0 1 pin 6.36x18

1/1



9_40523_00_0_A

AgroCompact 70F4

Section: GEAR Ref: 02.00.8
CLUTCH 12"

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

1 0.008.4254.3/10 1 clutch assy 12"

2 0.014.1111.3 1 clutch plate 12"

3 2.1699.173.0 1 pin 7.9x18

4 2.1470.004.2 8 lock washer 8

5 2.0112.207.2 8 screwm 8 p 1.25 x 20
6 2.1699.201.0 1 pin 6.36x18

7 2.1310.004.2 8 flat washer 8.4x17

1/1



AgroCompact 70F4

Section: GEAR Ref: 02.00.15
CLUTCH CONTROL - FOR TYPES WITH FENDERS

Fig. P/n QTY Name

Notes:

(...) <- X AgroCompact F60 (...) <- X AgroCompact 70F3 (...) <- X AgroCompact 70F4 (...) <- X AgroCompact
F80 (..)<- X AgroCompact F90 [AgroCompact 70F4]

1 0.010.1148.4/10 1 pump
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.010.1148.4/10

2 2.1470.004.2 2 lock washer 8

3 2.0312.206.2 2 screw m 8 p 1.25 x 20

4 2.1599.511.2 2 shoulder ring 30.5x45x2
5 0.010.1143.3/20 1 pedal

52 2.1559.117.0/20 2 special bushing 30x34x20
6 2.1410.012.1 2 circlip 30

7 2.1671.406.2 1 pin

8 2.1690.308.2 1 split pin A3x20

9 2.4049.175.2 1 spring

10 2.7659.097.0 1 switch

11 2.1310.028.2 2 flat washer

12 2.0119.070.6 2 screwm4 p.0.7 x 16

14 2.3332.003.2 1 pipe union m 12 p.1.25 x 23
15 2.1560.008.0 2 gasket 12.2x 18

16 0.010.9028.3 1 tube

17 2.1470.052.2 2 lock washer 4

35 2.3131.052.2 1 plugm32p.1.5

@ )
19_79065_01_0.0 |




AgroCompact 70F4

Section: GEAR Ref: 02.00.16
CLUTCH CONTROL - FOR MODELS WITH PLATFORM

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

1 0.010.1148.4/10 1 pump

COMPONENT PARTS SEE COMPONENTS LIST
&= 0.010.1148.4/10

2 2.1470.004.2 2 lock washer 8

3 2.0312.206.2 2 screw m 8 p 1.25 x 20

4 2.1599.511.2 2 shoulder ring 30.5x45x2
5 0.010.1143.3/20 1 pedal

52 2.1559.117.0/20 2 special bushing 30x34x20
6 2.1410.012.1 2 circlip 30

7 2.1671.406.2 1 pin

8 2.1690.308.2 1 split pin A3x20

9 2.4049.175.2 1 spring

10 2.7659.096.0/10 1 switch

11 2.1310.028.2 2 flat washer

12 2.0119.070.6 2 screw m4 p.0.7 x 16

14 2.3332.003.2 1 pipe union m 12 p.1.25 x 23
15 2.1560.008.0 2 gasket 12.2x 18

16 0.010.9028.3 1 tube

17 2.1470.052.2 1 lock washer 4

35 2.3131.052.2 1 plugm32p.1.5

36 2.6569.034.0 1 grommet 24x13x13.5

1/1



AgroCompact 70F4

Section: GEAR Ref: 02.00.23
CLUTCH CONTROL - FOR 28" NARROW PLATFORM

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

|9.21165_01 0.0 |

17

0.010.1148.4/10

2.1470.004.2
2.0312.206.2
2.1599.511.2
0.010.1143.3/20
2.1559.117.0/20
2.1410.012.1
2.1671.406.2
2.1690.308.2
2.4049.175.2
2.7659.096.0/10
2.1310.028.2
2.0119.070.6
2.3332.003.2
2.1560.008.0
0.012.2624.3/10
2.1470.052.2
2.3131.052.2
2.6569.034.0

—_ e N R NN = = m— RN~ NN N

pump

COMPONENT PARTS SEE COMPONENTS LIST
&= 0.010.1148.4/10

lock washer 8

screw m 8 p 1.25 x 20
shoulder ring 30.5x45x2
pedal

special bushing 30x34x20
circlip 30

pin

split pin A3x20

spring

switch

flat washer

screw m4 p.0.7 x 16

pipe union m 12 p.1.25 x 23
gasket 12.2x 18

tube

lock washer 4
plugm32p.1.5

grommet 24x13x13.5

1/1



(12)

13

9_70565_02 00

AgroCompact 70F4

Section: GEAR Ref: 02.00.24

CLUTCH CONTROL

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

1 0.007.1961.4/20 1 cylinder
COMPONENT PARTS SEE COMPONENTS LIST
@& 0.007.1961.4/20

2 0.009.7023.0 1 flange

3 2.0112.215.2 2 screw m 8 p.1.25 x 40

4 2.1470.004.2 2 lock washer 8

5 2.3199.039.0 1 plug

6 2.0312.204.2 2 screw m 8 p.1.25x 16

7 2.3131.052.2 2 plugm32p.1.5

8 0.010.9029.3 1 tube

9 2.3339.796.2 1 extension

10 2.1560.008.0 1 gasket 12.2 x 18

11 2.3339.658.2/20 1 pipe fitting m 12 p.1.25

12 0.010.8193.0 2 bracket
1017 <- X AgroCompact F60
1005 <- X AgroCompact 70F3
1018 <- X AgroCompact 70F4
1024 <- X AgroCompact F80
1007 <- X AgroCompact F90

13 2.0112.213.2 1 screw m 8 p.1.25 x 35
1017 <- X AgroCompact F60
1005 <- X AgroCompact 70F3
1018 <- X AgroCompact 70F4
1024 <- X AgroCompact F80
1007 <- X AgroCompact F90

14 2.1310.004.2 1 flat washer 8.4x17

15 2.1011.105.2 1 nut m 8 p.1.25

16 0.011.3339.2 1 small plate

->1018 X AgroCompact F60
->1006 X AgroCompact 70F3
->1019 X AgroCompact 70F4
->1025 X AgroCompact F80
->1008 X AgroCompact F90

1/1



9_70565_00_0_0

AgroCompact 70F4

Section: GEAR Ref: 02.00.31
CLUTCH CONTROL

Fig. P/n QTY Name

Notes:

[AgroCompact 70F4]

1 2.2999.475.0 1 special bearing 55x90x22

2 0.255.6533.0/30 1 sleeve

3 0.009.7022.0/10 1 fork

4 0.009.9805.0/10 1 tube

4 0.013.9852.0/10
6 2.1690.206.2
7 2.1699.223.0
8 2.1599.496.0/10
9 0.010.5061.0/20
10 2.0399.202.7/10
11 2.1475.003.2
12 2.1011.106.2
13 2.1475.003.2
14 2.1420.018.1

— e e

1154 <- X AgroCompact F60
1041 <- X AgroCompact 70F3
1233 <- X AgroCompact 70F4
1330 <- X AgroCompact F80
1174 <- X AgroCompact F90
tube

-> 1155 X AgroCompact F60
->1042 X AgroCompact 70F3
->1234 X AgroCompact 70F4
->1331 X AgroCompact F80
-> 1175 X AgroCompact F90
split pin A2x15

pin 8 x 45

1091 <- X AgroCompact F60
1019 <- X AgroCompact 70F3
1122 <- X AgroCompact 70F4
1132 <- X AgroCompact F80
1050 <- X AgroCompact F90
shoulder ring 8x40x5

pin mm 93.5

screw m 10 pl1.5x16

washer 10

nutm 10 p.1.5

washer 10

circlip 45

-> 1155 X AgroCompact F60
->1042 X AgroCompact 70F3
->1234 X AgroCompact 70F4
->1331 X AgroCompact F80
-> 1175 X AgroCompact F90

1/1



